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QQ4-151 Rev.A0

Package Drop Test

Test Date: 05/30/2013
Test Product: TKS-P20-CV01-ASG

Test Site: AAEON QE Dept.

Test Standard:
Reference ISTA PROJECT 1A

Test Equipment:
Drop Tester

G-Tech
Model: VV-1107
Serial Number: SG3407

Test Condition:

1. Test Phase: One corner. Three edges. Six face
2. Test Cycle: 1 Cycle
3. Test Height: 76 cm
4. Test Weight: 1.2 Kg
5. Sample Package: lunit in single-package.
6. Test Drawing:
Top Side Rear Side
bod
\/
Right Side — Left Side
\
Mid Edge
Front Side Short Edge
Bottom Side
Long Edge Damage Corner

Test Result:
No issues were found after the packing drop test °
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